

TEST REPORT

Report No. : HL30175G/2004

Page : 1 of 1

Date : MAR 18, 2004

SUPER SHENG ENTERPRISE CO., LTD.
No. 6, Lane 151, Minsheng St., Sankua Town,
Tapei Hsien 237, Taiwan, R. O. C.

The following merchandise was submitted and identified by the vendor as:

Type of Product: Bracket
Style/Item No.: # E
Manufacturer/Vendor: SUPER SHENG ENTERPRISE CO., LTD.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested

Tensile test

Test Method:

Secure the sample on the tensile machine (INSTRON 5501). Apply an increasing force to the sample until it is stiff or broken then record the broken load and failure mode.

(Speed: 5 mm/min.)

Test Results:

Sample	Max. load (kgf)	Failure mode
Bracket-# E	152.98	The ball stud was separated from the bracket.

Photo Index:

Photo "A": Sample picture. (See sample card page 1 of 1)

Photo "B": Test methods. (See sample card page 1 of 1)

Photo "C": Failure mode. (See sample card page 1 of 1)

Testing period:

Mar. 17, 2004 - Mar. 18, 2004

Signed for and on behalf of
SGS Taiwan Ltd.


Owen Cheng
Asst. Supervisor

This Test Report is issued by the Company, subject to the General Conditions of Service annexed hereto. All rights are reserved. No part of this report may be reproduced, stored in a retrieval system, or transmitted in any form or by any means, electronic, mechanical, photocopying, recording, or otherwise, without the prior written permission of the Company. All rights reserved. TW 067015G

TW 067015G

TEST REPORT

Report No. : HL30175H/2004

Page : 1 of 1

Date : MAR. 18, 2004

SUPER SHENG ENTERPRISE CO., LTD.
No. 8, Lane 171, Minsheng St., Sanchua Town,
Taipai Hsien 237, Taiwan, R. O. C.

The following merchandise was submitted and identified by the vendor as:

Type of Product: Bracket
Style/Item No.: F 09A
Manufacturer/Vendor: SUPER SHENG ENTERPRISE CO., LTD.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:
test Requested:

Tensile test

Test Method:

Secure the sample on the tensile machine (INSTRON 5581). Apply an increasing force to the sample until it is old or broken then record the broken load and failure mode.

(Speed: 3 mm/min.)

Test Results:

Sample	Max. load (kgf)	Failure mode
Bracket-F 09A	180.92	The ball stud was separated from the bracket.

Photo Index: Photo "A": Sample picture. (See sample card page 1 of 1)

Photo "D": Test methods. (See sample card page 1 of 1)

Photo "C": Failure mode. (See sample card page 1 of 1)

Testing period: Mar. 17, 2004 – Mar. 18, 2004

Signed for and on behalf of
SGS Taiwan Ltd.


Owen Cheng
Asst. Supervisor

This Test Report issued by the Company is valid only when signed and stamped by the authorized person. It is not valid if the signature is not clear or if the stamp is not used. The Company is not responsible for the results of the test if the sample is not properly prepared or if the test is not performed according to the test method. The Company is not responsible for the results of the test if the sample is not properly prepared or if the test is not performed according to the test method. TW 0870180